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TEST RESULTS
Tested element: SGG Stadip Silence 22.1
Specimen surface S= 1,86m*
Receiving room volume V= 86m’ 60
Source room volume 98m®
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Rating according to ISO 717-1 (in the band 100 +3150 Hz) based on laboratory measurements:

IL RESP. Divisione Costruzioni IL RESP. DEL CENTRO
Division Head Managing Director
Paolo Mele Pasqualino Cau

) {\QCM




